@ 4 \E

SE ﬁnz &é

ONE-STOP PARTS SOLUTION
£ OE0EI0)

ZS125-2 FEFE 42 F A M
(1002-1704tt, AU JE SR 0% . RIFZLIRA)VOL

\
www.seacubemotgeeoi




e COUS

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

% EhHl ENGINE

NO

PART CODE

DESCRIPTION

QTY|USD

10001-1008-0000

KHNHL(CG125D)

ENGINE

==

3

_kJ
q))
@

olaP~N|[o|a|s]|lw|[N]R

=
o

[y
[y

=
N

=
w

[y
N

=
[é)]

=
(e}

=
~

=
[ee]

=
©

N
o




ONE-STOP PARTS SOLUTION
NRROE0ER0
NO PART CODE DESCRIPTION QTYUSD
1 |63501-1126-0500A5 78125-2" (1) BT BRAT KT 75 GE W L1+ 7. 58) Headlamp case 1
BT 2 [63503-1126-0200 75125-2" (1) Wi BRI 4T 520 % Strip,headlamp shade 1
HEAD LIGHT 3 [63504-1126-030066 28125-2 (1) RTBRAT AT 52 1542 (0 28) Backboard 1
4 (86100-1126-0800 75125-2" (1) BT OKAb) Headlamp 1
5 [86160-0000-0100 HIEAT 4T ¥912V35/35W Bulb 12v35/35w 1
6 [86112-0000-0000 RIS B AT T 12V5W Bulb 12v5w 1
718924830008002070C 4 HERIEMRX20) Bolt M8x20 2
¢ 15800530008bb0b00C '~ et Eld | Spring washer 8 2
9 |B0009701080000K0C S8 Washer 8 2
10 |B008450003001020L GBI/T845 [ K IZ4T ST3x10(% 444.84%)  |Screw st3x10 4
11
12
13
14
15
16
17
18
19

20




SERLCURE

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

NO PART CODE DESCRIPTION QTY|USD

g7 | 1 |86320-1126-0500 z8125-2" (1) Fe kT (K €K i) Turning lamp 4

TURNING LAMP | 2 [86301-1126-0400 75125-2" (1) ¥ 1a ] e Collar 4

3 |8630H-1126-0400 L) Inner 4

4 |86340-0000-0300 B [VAT HT ¥ 12V LOW Bulb 12v10w 4

5 |B008450003001020L GB/T845 [ BUIBATST3 X 10 (E4k4. 8%%)  |Screw st3x10 8

6 |B057890005002070C GB/TH78UBHEMS X 20 (Fo4%8. 84%) Bolt M5x20 8

1\7: %%QW%@ pﬁgp\mni- '@*ﬁ\nm Hoop 4

é( CULVUNMNUITIULWU.UUITI

9
10
11
12
““““““““ 13
' ' - IRRAAARS] M 14
?j_? T 5
4] 16
17
18
19




i)
SERCURE

ONE-STOP PARTS SOLUTION
SRHEOENER)
NO PART CODE DESCRIPTION QTY|USD
1 |87100-1126-1800 78125-2 (I VX E MK (Z4—. fEE)  |[Meter assy 1
NE 2 |87123-0000-0000 AT HI12V3W Bulb 12V3W 7
METER 3 |B0009601060000K0C KF-#6 Washer 6 2
4 |B061700006000060C =SR] Nut M6 2
5 (71201-1126-0000 75125251 7 4% ] Upper circlip,bearing 1
6 |71205-0000-0000 ANER (4. 7625) Steel ball 4.7625 42
QV‘N\I' 7 171203:1126-0000 4 1725125 2%luk | JA P Upper race,bearing 1
¥ 1122ekMondodo~ ! 'Uu{s‘l‘ZSLﬂEFf%T%l%] Lower circlip,bearing 1
‘:g:‘}e (61 | 9 [72204-1126-0000 7S125-2%h 7 T i B Lower race,bearing
O3
11
O =k
13
viv S el 14
O =
g - L™ 16
2] H‘ﬂ 17
7777777777777777 18
19

N
o




' ®
'
SERLCURE

A

ONE-STOP PARTS SOLUTION
SERE0OE0E0)

NO PART CODE DESCRIPTION QTY|USD
1 171104-1126-15000C J7 [ A 25 LB B Cap nut 1
2 |71191-1126-09000C /N Washer 1
3 |71106-1126-09000C gy S Lock nut 1
ik 4 (38250-1126-000065 FIE R Fixing bracket,decoration cover 1
STEERING STEM 5 |1B008180004001050L HEETM4 X 10 Screw M4x10 2
6 [91302-0040-11010L I RUIEr Fanged washer 2
1 | 7ALQ0-126-09Q065 ~ ~ A+ (Sl;ﬁ;g;“)jjﬁﬁ,éﬁi(fz‘%) Steering stem comp 1
m O = ¢ 1881316050085 | 'Y u'ﬁﬁ'ﬂ%ﬁ‘ﬁi' Bracket,front lamp 1
rg:_i b " - géwu_ 9 |7111A-1126-090065 I FER T Clamp,steering bar 2
" [6] - = @ @ 10(B166740106003070C BEFEM6 X 30 Bolt M6x30 4
O 5 11 {B057820008004070C BEFEMS X 40 Bolt M8x40 2
12171124-1126-0900 J7 e b 2 Bl Dustproof ring,steering post 2
@ z] i 13(B166740107005470G BEFEMT X 54 Bolt M7x54 2
14|71101-1126-090065 R ERER Upper connecting plate 1
15(B061770107000060G BRERIMT7 Nut M7 2
(. 16 (38250-1126-010065 EIE s Fixing bracket,decoration cover 1
| gt 17 |6222A-1126-0100 THHEHE 8. 6X b 14X & 20-7+3+4  |Rubber pad & 8.6x & 14x ¢ 20-7+3+4 2
18191302-0060-20090C i Fanged washer 2
19(6222A-1126-0000 TR H b 8.6x b 14x b 22-5.5+3+5.5 |Rubber pad ¢ 8.6x & 14x b 22-5.5+3+5.5 2
20]91302-0065-22120C i Fanged washer 2
21|B166740106002570C IZFEME X 25 Bolt M6x25 2
22(87102-1126-0000 NG SN % Damping pad, meter bracket 2
23]71192-1126-09000C KPR Washer 1




e COUS

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

NO PART CODE DESCRIPTION QTY|USD
1 |63104-1126-020065 ZS125-2R7$4e R Bk, 23R ER) Front fender 1
ARLE 28/ATI%RIR | 2 [34100-1126-03007X 78125-2" (1) Ao Ay 4 (R IK) Front shock absorber,left 1
FRONT SHOCK ABSORBER/FRONT FENDER | 3 (34200-1126-03007X 78125-2" (1) A Bk 2 (LK) Front shock absorber,right 1
4 163111-1126-0300 7S125-23 2R3 (=4 —) Ring,guard wire 1
5 [63127-1126-0400 JE5 Rear cover 1
6 |B0617000050000600 Vav: L g5 Nut m5 2
| 29Q9R01G6DR00KO0. 4 4 FRlEL G Washer 6 2
¥ 18266 FH0o0ebb2b7 ! T T Ui sl Bolt M6x20 1
9 |B0081800050012200 AR SRR RET M5 Screw m5 2
10|B0084800060000K0C ik 6 Washer 6 4
11 |B0009300060000X0C EEE 6 Spring washer 6 4
12 |B057830006001470C BEFEMG X 14 Bolt m6x14 4
13
14
15
16
17
18
19




SERLCURE

ONE-STOP PARTS SOLUTION
SRE0OH0EE
NO PART CODE DESCRIPTION QTY|USD
1 169100-1126-04000G 78125-2" (1) Ja s (Boez ) Rear view mirror 1
FERE 2 [72100-1126-03000G 28125-277 A4 CiF T 4E) Steering pipe 1
GRIP/BACK VIEW MIRROR 3 (08216-0000-0000 FLAHFL=130mm Band [=130mm 2
4 (72030-1126-03000G 7S125-225 4 3k A1 (BT AK I 28) Groupware,decoration head 2
5 |72209-1126-020066 75125-2( 1) BE&FM (=Z4—. WHE) |Clutch lever 1
6 |72208-1126-0600 CARER ) Handlebar,choke 1
A [BQORIR0106004R20L  ~ 4 B LIRFTME X 45 Screw M6x45 2
g [7230d126-02d086 | '~ “s1b 2t ) wiklsh T (=4 1E%)  |Front brake lever 1
9 |72010-1126-000065 7S125-2 7/ PR E Bk E) Left grip 1
10|72201-1126-0300 75125-2 (1) EFFRER (Z41—) Assembly,left switch 1
11|72301-1126-0300 75125-2 (1) HFFR B (Z5—) Assembly,right switch 1
12|72020-1126-000065 78125-2" (1) AFIEIREH 5 (BEE) [Comp,right grip 1
13
14
15
16
17
18
19
20




ONE-STOP PARTS SOLUTION
SERE0OE0E0)

NO

PART CODE

DESCRIPTION

SOFT AXLE/CABLE

72700-1126-0500

1) TR (Z48)

72400-1126-0500

D)l TR (=4)

PR

72500-1126-0500

72600-1126-1000

D EAHER(CES% . 6

87300-1126-0400

(
(
(D) AihlEh R (=4
(
(

1) AR (=5 —)

==

(a'al

olaPN|o|la|ls|lw|d]-

Cable,choke

Cable throtle

Cable front brake
Cable clutch

Speed ometer cable

N




55; B m%

ONE-STOP PARTS SOLUTION
SRE0OHE0ERD
|
NO PART CODE DESCRIPTION QTY|USD

1 [51120-1126-130071 7S125-2" (1) #i4E%e (811, 4 X 1872 5] Front wheel (1.4x18) 1

st 2 [51103-1126-0000 7S125-2H7 % 4MA (2. 75X 18) F.wheel outer tyre (2.75x18) 1

ALUMINUM WHEEL 3 |51104-1126-0000 7S125-2HT%C M iR Inner tyre 1
4 (92102-0006302-2RS HH7&6302-2RS Bearing 6302-2RS 2
5 |51102-1126-00000B 7S125-2RT 50 A+ (b 12X & 23 X 258 7| Right bush,Front wheel 1
6 |51108-0000-0300 7 7 Pl Supporting ring 1
7,(531146:0000-1¢100 o Vb EmE (05X 42 X 7) Hub oil seal (25x42x7) 1
I 18351870719060060E TV T 2 L T o5 Nut m12x1.25 1
9 [51181-1126-01000C 75125-2 (H02) mi%e#h (M12 X 1. 25 X 20 4 Front wheel axle m12x1.25x201 1
10(51185-1126-0000 ZS125-2W[ 58 L E(S) dustproof cover,hub 1
11
12
13
14
15
16
17
18
19
20




SERLCURE

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

NO PART CODE DESCRIPTION QTY|USD

1 [B009230006001730G HIGHEEIME X 17 Cap nut M6x17 2

2 |18005-J170-0600 Bt Flange ring 1
T B8/ L 2R 3 |18003-J170-0600 R Connecting block 2

MUFFLER/CARBURETOR

4 118030-J150-0100 ZS150HF U IH 7o 2 B B 1 (4. i) Seal pad,ex muffler 1

5 [18000-J170-06000G 75150-6 (H06) HESIH 75 2 CRERREE £%) Ex muffler 1

6 [91301-0120-24040C SEHPE D 12X D24 X 4 Washer ©12x ®24x4 1

7,18961720196000000C 4 11 yg Nut mé 2

d 198101383230d0300" 'Uu'dﬁé‘%‘g%l 82.5%3 O-ring 32.5x3 1

9 |15800-1126-0000 75125-23 <& Intake pipe 1

10 |B000930006000000C 6 Spring waher 6 2

11 |B057830006002070C BEAEM6 X 20 Bolt M6x16 2

12|17100-1126-2100 7512524k i 35 (CGE= M7 3 TH) Carburetor 1

13

14

15

16

17

18

19

N
o




e COUS

ONE-STOP PARTS SOLUTION
S EIR I EES()
PART CODE DESCRIPTION QTY|USD

1 116116-1126-0300 YR IRAN T Outer case,air cleaner 1

ZSyR e 2 |1611A-1126-0300 YA e A Filter element 1

AIR CLEANER 3 |16115-1126-0000 28125-2" (| ) iERLERE Mounting rubber bush,air cleaner 1
4 116105-1126-0300 FE AR T Cover,air cleaner 1
5 116114-1126-0300 23 e ZRTE R Filter screen 1
6 |B0084500048013X0C F BORETST4. 8 X 13 Screw st4.8x13 5
o |18L23A126-08Q0 . - | A 4 435 UESE LS R i Clip,air cleaner joint 1
I 1623058506000 T T TN B {0 4 w 845, i) Fuel hose ( & 4x & 8x45) 1
9 |161302-0000-0700 HEME (d4X d8X 140, TifiH) Fuel hose (¢ 4x ¢ 8x140) 1
10]61180-0000-0100 PR e 25 (i) Fuel filter 1
11]91402-0075-07510C R# b 7.5 CERE) Clip 7.5 4
12|16100-1126-0300 751252 (1) 7= JE#% GR{R) Air cleaner 1
13|B057830006002070C IZAEME6%20 Bolt M6x20 1
141B0009600060000K0C 446 Washer 6 1
15
16
17
18
19

N
o




e COUS

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

PART CODE DESCRIPTION QTY|USD
15455 1 |54140-1126-1000 A 8h 2% 55 Cover,front brake 1
FRONT BRAKE | 2 [54112-1126-0500 HIHI 30 M4 Cam,front brake 1
3 |54107-1126-0500 B E A E Return spring,front brake 1
4 [54131-1126-0500 R sh A1 5% Count gear,front brake 1
5 154121-1126-0500 RIS A48 8 Indicator,front brake 1
6 154115-1126-0500 B 1 Bh 25 4 Pull arm,front brake 1
£, 1543Q4-1126-09Q0 4 A GG A Spring,front brake 2
d 153150160500~ ' ' T VAl b b ¢ Front brake shoes 2
9 154162-1126-0500 A 3 25 7 2R g B Nut 1
10 (B008200005001650C 2P Sk IR ETM5 X 16 Screw m5x16 1
11|B057820006003070C BZFEM6 X 30 Bolt m6x30 1
12 |54100-1126-060071 78125-2 (1) Al ah#s (Fe3h H23/8, 4R )| Front brake 1
13
14
15
16
17
18
19

N
o




- 2
SERLCURE

ONE-STOP PARTS SOLUTION
SRE0OHE0ERD
NO PART CODE DESCRIPTION QTY|USD
1 [07002-1126-0500 78125-2" (1) A= Z481 (JU8) Vehicle lock 1
- 2 (63704-1126-0200 75125-2" (1) g kFFRE Ignition switch cover 1
VEHICLE LOCK 3 |B166740108001670C IEFEM8 X 16 Bolt M8x16 2
4 (B008180004000620C + R SLIBETMA X 6 Screw m4x6 2
5 |B0009701040000K0C S E 4 Washer 4 2
6
1\7: concribhomontn Ao
yocatuociTuty cutm
9
10
11
12
13
14
15
16
17
18
19

N
o




e COUS

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

NO PART CODE DESCRIPTION QTY|USD

1 163203-1126-0200 75125-2" (1) J5#45VE Rear fender 1
2 |B061770108000060C WEFEMS Nut M8 2
REARE&ing 3 191302-0080-20050C il 8 X 20-5 (k) Washer ¢ 8x20-5 2
4 [63209-1126-03000C JEF4TR IR N #F Liner,rear fender 1
5 |B166740108002570C BEREMS X 25 Bolt M8x25 2
6 |63205-1126-01000C 78125-2" (1) 44U CEER) Clip,rear fender 1
7,1BO9QIR0ANSON0OKOC, 4 16 Washer 6 1
J 1535789000ebb2570E T T s A Bolt M6x25 1
9 163201-1126-0200 7S125-2" (1) J5 4V i il BE Front section,rear fender 1
10 |B0009701050000K0L S5 Washer 5 2
11 |B008180005001020L BZETM5 X 10 Screw M5x10 2
12|63214-1126-0300 75125-2 (1) Ja ¥4k Zih 2 Buffer plug,rear fender 1
13|B061700106000060L BEEIMG Nut M6 1
14 |B0009701060000K0L k6 Washer 6 1
15|85830-1126-0100 Ja [t g Reflecter,rear 1
16 |B061700105000060L EEEM5 Nut M5 2
17163202-1126-0200 JE R4V R 5 B Rear section,rear fender 1

18

19

N
o




SERLCURE

ONE-STOP PARTS SOLUTION
SRE0OH0EE
NO PART CODE DESCRIPTION QTY|USD

1 162400-1126-0000 7S125- 24 KE AT Casing 1
2 |86200-1126-0800 75125-2 (1) BT M (Z 48— /K 4T 787 Tail lamp assembly 1

T":’:‘\ﬁ " 3 [86203-1126-00000C 7S125-2)8 4] X4 Bracket, rear lamp 1
4 (86202-1126-0800 FENT 2R Cable,tail lamp 1
5 |86260-0000-C100 FATHT 1221 /5W Bulb 12v21/5w 1
6 |B166740108002570C 124 M8 X 25 Bolt m8x25 2
7,1B0909800060000KOC. 4 LI Pt 6 Washer 6 2
J 1535783000etb1 670E TV Tz WL 6 Bolt m6x16 7
9
10
11
12
13
14
15
16
17
18
19

N
o




SERCUBE JA@@
ONE-STOP PARTS SOLUTION
5 (IZ0E30)

==
SIDE COVER

A QP

1 |63601-1126-000011 75125-2)% 5 (IEB4L) Rear shield 1
2 |63332-1126-COF6A5 7812524 &% (F6;iE B 4L+ 28) Right side cover 1
3 |63301-1126-COF6A5 75125-2 2 &5 (P63 B4+ ) Left side cover 1
4 |31233-1126-01000C 75125-2" (1) A 5580 e CRE ) Lock holder, right side cover 1
5 |B166740106001270C BZAEM6 X 12 Bolt m6x12 4
6 |9A133-1042-016X0C H BH25TST4. 2X 16 Screw st4.2x16 6
7, |3A232-A126:00000C 4 12512522 (1) Fe M i B (R Lock holder 1
4 1633161260300~ ' ' Y Y e MAES T ) 2t e Rubber washer 5
9
10
11
12
13
14
15
16
17
18
19

N
o




SERLCURE

ONE-STOP PARTS SOLUTION
SRE0OHE0ERD
PART CODE DESCRIPTION QTY|USD
1 [85100-1126-5200 7S125-2( 1) L (=5—) Main cable 1
2 [85500-1126-01000G 78125-2 (250) MW\ (U w85 Horn 2
e 3 |B166740106000870C I M6 X 8 Bolt m6x8 2
ELECTRIC PARTS 4 [81100-1126-1100 75125-2" 15 K 2% 1B (K AEFENE) Ignition loop 1
5 |B057830005001670C B FEM5 X 16 Bolt m5x16 2
6 (82290-1126-0500 7512528 &) 4k H 2% Starting relay 1
7, 1826Q0-1126:0TQ01 1an 445 12072 (4 R EAS (=%, SsCz-1)  |Flisher 1
é’ gﬁﬂbdbfbu)b_" : 'UL"{%M’MA' Fuse 10a 2
9 |83100-1126-0600 75125-21 F B i 2 (i i UMD Rectifier 1
10|81200-1126-0500 78125-2" (1) fi k4% Ignition 1
1108216-0000-0100 FLHL=150mm (5 10mm) Band 1=150mm(10mm) 4
12(84600-1126-8600 JaHIshT TT o0 Switch,rear brake light 1
1383200-0000-0300 b (12N7-3B. FAf ) Battery(12n7-3b) 1
14181110-1126-1100 K ACFENG Sippresser 1
4 15|85111-0000-0000 LR 2% (G4, 300mm) Wire 1
16 |83230-0000-0900 HAL A (12N7-3B) Electrolyte (12n7-3b) 1
17 |B0009701050000K0C 485 Washer 5 2
18|B166740106002070C 12 FEM6x20 Bolt M6x20 2
1985170-0000-0000 1% B Fuse case 1
20|B166740106001270C BEFEMEx12 Bolt M6x12 1




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

NO PART CODE DESCRIPTION QTY|USD

1 |51220-1126-060071 7S125-2J5 R (FLAE S RA) Rear aluminum wheel 1
E4am | 2 [51116-0000-0700 W22 X 42X 7 Oil seal 22x42x7 1
REAR ALUMINUM WHEEL | 3 [51203-1126-0000 75125-2 5% 4MIG (90/90 X 18) Outer tyre(90/90x18) 1
4 [51204-1126-0000 75125-2J5 5 WA Inner tyre 1
5 |B061870214000060C JEFCHIBRRIMI4 X 1. 5 Nut m14x1.5 1
6 |51223-1126-0600 JGERE AR Main body,Rear aluminum wheel 1
7 1942Q1-126-00Q00C 1 ~ ~ 4 HS125 2 Ak /it (& 15. 1 X $27. 8 X 1'{Rear wheel left sleeve 1
4 19220280063025RYS! luu'iﬂi'é&}%yzks Bearing 6302-2RS 2
9 |51108-0000-0300 K Backing ring 1
10/51117-0000-5100 BN Inner bush,hub 1
11{51202-1126-00000C 75125-2 (H02) Je #4414 (d 15X $ 284 Right bush,rear wheel( ¢ 15x ¢ 28) 1
1251281-1126-03000C 75125-2 (H02) J e 4f (M14 X 1. 5 X 28543 Rear wheel shaft m14x1.5x285 1
13|35010-1126-00000C 75125-2" (1) AT 38 CEEE) Chain adjustor 2
1435020-1126-0000 BESR T B R Block,chain adjuster 2

15

16

17

18

19




SERLCURE

ONE-STOP PARTS SOLUTION
SERROGE0E0
NO PART CODE DESCRIPTION QTY|USD
1 |31100-1126-200065 75125-27 (1) EHCKIRYE, B3%ER) Frame 1
ER 2 |32303-1126-000065 75125-2 % ZNHLAT Bb: (B BEE) Front suspension 1
FRAME 3 |32301-1126-000065 75125-2 K AL LB Upper connecting plate 2
4 |B061870108000060C HZREMS Nut m8 7
5 [B166740108008570C HZHRMS X 85 Bolt M8x85 2
6 [B166740108006570C HZHEMS X 65 Bolt M8x65 1
o | B8R 740198007 OLOC ~ 4 HERIRIR 020 Bolt M8x70 2
I 15166 0o 27 8E T T L T2 Bolt M10x112 7
9 [B061870210000060C BUSIBRIMIOX 1. 25 Nut M10 2

=
o

[y
[y

=
N

=
w

[y
N

=
[é)]

=
(e}

=
~

=
[ee]

=
©

N
o




SERLCURE

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

NO PART CODE DESCRIPTION QTY|USD
1 |35200-1126-1900ZG 75125-2 (1) V- X gl W%, TEIHES) Rear fork 1
2 [35281-1126-06000C 7S125-2 (H03) ~F X 4 (M12 X 1. 25 X 2774 Shaft rear fork (m12x1.25x277) 1
3 |35001-1126-0300 75125-2" (1) 44§ Chain clip 1
FRRREE |4 [B061870212000060C IERI2X 1. 25 Nut m12x1.25 1
REAR FORK/REARSHOCK ABSORBER
5 [91301-0120-24040C SEHD 12X D24 X 4 (k) Washer ¢ 12x ¢ 24x4 2
6 [91301-0080-24030G SEH D § X D24 X 3 (FELR) Washer ¢ 8x ¢ 24x3 2
Fy o 3 0 \WWWHHBE R0 PROOP o (U Seilie < 20 Bolt m§x20 2
| om0 I {52 Se o riobbaS0d TU T A L LD Bolt M10x32 2
| o 0[50 9 |33300-1126-090065 78125-2" (1) J5 s #x (2 ERR) Rear shock absorber 2
I e 10 [B0009700080000K0C ST Washer ¢8 2
. 11{91301-0120-29020C SEHD[2X D29 X2 Washer ©12x ®29x2 2
, o o 12 |B0084800120000K0C SEH D12 Washer ©12 2
0 13
o . 14
7‘ — B é 6 "> 15
E \ 16
(4] [8 9] [8] 17
18
19

N
o




55; B @%

ONE-STOP PARTS SOLUTION
SRE0OHE0ERD
|
NO PART CODE DESCRIPTION QTY|USD
1 [41100-1126-2300 75125-2 (1) W\ PEE (CR¥E, B, 1B¥03K) [Seat 1
o 2 |42120-1126-103065 75125-2 (1) Ja 5248 CRIR 28, SF4R, Jodi T Rear carrier(big carrier) 1
SEAT/REAR CARRIER 3 [42124-1126-0000 75125-2" (1) Ja R BE a4t & Front bush, rear carrier 2
4 |B0009600060000K0C ik Washer 6 2
5 |B057830006002070C MG X 20 Bolt m6x20 2
6 |B166740108001670C IEFEM8 X 16 Bolt M8x16 2
1\71 concrribhomotn Ao
ypocatuociuty cum
e 9
10
11
12
13
14
15
16
17
18
19

N
o




i SOU

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

NO PART CODE DESCRIPTION QTY|USD
1 |35100-1126-000071 7S125-24 5 & (R ) Whole chain case 1
L 2 |35121-G124-0000 ZS100MFL 35 Cap,check window 1
CHAIN Bowsﬁfon?f? 3 |26400-428H-0108 2% (428HX 1087) Chain (428hx108) 1
4 |B0009700060000K0C ik Washer 6 4
5 |B057830006000870C I M6 X 8 Bolt m6x8 3
6 |91118-6100-03700C BEEIBAMI0X 1. 25X 37. 5 (M) Bolt m10x1.25x37.5,sprocket 4
7,1320024126,08000C 4 1451262 ikl CiiFH 2, 3814) Sprocket 1
4 BBEQO‘IB‘B&D()R&%'UU’!H#E’BIS' Check ring 58 1
9 |B061770010000060C PEEEM10 X 1. 25 Nut m10x1.25 4
10|B057830006001070C BEAEM6 X 10 Bolt m6x10 1
11
' 12
@ 0000 1 8
® 5 W €
€ € € ¢ 14
15
e 16
17
18
19




SERLCURE

ONE-STOP PARTS SOLUTION
S @4 XIB)
PART CODE DESCRIPTION QTY|USD

1 |54205-1126-0400 JE B8 & Cover,rear brake 1

IEEEES 2 154150-1126-0500 R Bh 28 0% Fr 4 A5 Shoes,front brake 2

REAR BRAKE 3 [54104-1126-0500 I E e Pull spring,front brake 2
4 (54209-1126-0700 Ja s 2% S Cam,rear brake 1
5 154210-1126-0400 5 1 B 2% 2= Seal parts,rear brake 1
6 154208-1126-0700 e idEIE YAl Indicator,rear brake 1
:\7: §4;Q7A1,7‘GIQ' Or\mn+ Eﬁ;ﬂé YA Pull arm,rear brake 1
& |5061 +0rdebbobseoc ' s | ! Nut mé 1
9 |B057820006003570C BEFEM6 X 35 Bolt m6x35 1
10 (54200-1126-040071 78125-2" (1) Jathlzh4s Rk, RE) Rear brake 1
11
12
13
14
15
16
17
18
19

20




SERLCURE

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

PART CODE DESCRIPTION QTY|USD
1 |63710-1126-0200 75125-2" (1) TH& Tool box 1
THmmaEe | 2 [83220-1126-030065 z8125-2" (1) & i 32 ¢ (W5 335 2k 21| Bracket, battery 1
TOOL/BATTERY BRACKET | 3 |83210-1126-0200 78125-2( | ) B thfEw Band,battery 1
4 [06000-1265-C000 LZX125-2B %4 T H OSFE. AR) Vehicle tools 1
5 |B166740106001470C IEFEM6 X 14 Bolt m6x14 3
6 |B166740106001270C IZHEMEx12 Bolt m6x12 2
1\7: concribhomontn Ao
yotacuotiimotp. CoiTl
9
10
11
12
13
14
15
16
17
18
19

N
o




e COUS

ONE-STOP PARTS SOLUTION
SREOGENEED
NO PART CODE DESCRIPTION QTY|USD
1 [B057830008002070C EAEMB X 20 Bolt m8x20 4
2 [B0009700080000K0C DT Washer 8 4
i 3 [B000930008000000C TS Elastic washer 8 4
FRONTREST/STAND 4 |B000910003002500C FF 443 X 25 Split pin 3x25 1
5 191301-0170-23020C SFEE O 17X 23X 1.5 Washer ¢ 17x ¢ 23x1.5 1
- 6 |32204-1126-0100 75125-2F LU OFg i Z2) Absorber pad,main stand 1
EEE _ - WA R R RGIR0AG o 4 {45 12508 j et () Shaft,main stand 1
§o0od e I 1322000605005 T T s ST ) o i meom) Main bracket 1
’ [ 'T‘ W T 9 |32202-1126-00000C 7S125-2F X R % (B 4E) Spring,main stand 1
10|32203-1126-00000C 7S125-2F 7 B 7] Pothook,main stand 1
11|32100-1126-090065 751252 (1) B BHIES Sk (B2 2k 2E) Front footpeg assembly 1
12(32101-1126-0000 ZS125-2 i s I & Rubber sheath,front footrest 2
13[9A113-1050-01650C H24TM5 X 16 Screw M5x16 2
14 (91303-9050701500C HE5X 14. 5X 7-1 washer 5x14.5x7-1 2
15
16
17
18
19
20




SERLCURE

ONE-STOP PARTS SOLUTION
SREOEOEED
NO PART CODE DESCRIPTION QTY|USD
1 (52200-1126-01000C 75125-2" (1) Ja il sh i fi At Rear brake pull lever 1
BRI 2 |52100-1126-05000G 78125-2" (1) JahlZh & Chnidis) Rear brake lever 1
FOOT CONTROL PARTS 3 [52201-1126-00000C 7S125-2" (1) Ja s [l % CRer) Return spring,rear brake lever 1
4 184602-1126-00000C 7S125-2 J5 il h AT JF K% CB4E) Switch spring,rear brake light 1
5 |21200-1126-04000G 781252 (1) AahE (=4i—. %) Assembly,starting lever 1
6 [B05783000800227 HZAEMS X 22 Bolt m8x22 1
7,1305183000600007 4 L0 Bolt m6x20 1
I {22016 05d00C T T W s 2 ) s o) Gear shift lever 1
9 [B0009701060000K0C T 6 Washer 6 1
10 {B000910002001800C FFOH 02X 18 Split pin ¢ 2x18 1
11
12
13
14
15
16
17
18
19

20




ONE-STOP PARTS SOLUTION
SRE0OHE0ERD
NO PART CODE DESCRIPTION QTY|USD

1 |87200-1126-0200 75125-2 (1) BRilAE Ik (=4 —) Fuel sensor 1
2 [61150-1126-0400 75125-2" (1) JhFFoK (ifil . 4H) Fuel shut-off 1

- 3 |B0009701060000K0C S El6 Washer 6 4

;%*EL — 4 |B061770106000060C 12 BEM6 Nut mé 4
5 [61100-1126-COF611 7S125-2ymA (117, FEHWHLL. Fo#) Fuel tank 1
6 |B166740108003070C B FEMS X 30 Bolt m8x30 1
7, 1943Q2-:0080-3130C. | 4 LEIULIADRX ©32 X 13 CE4) Flanged washer ¢ 8x32x13 1
§ (62125100200~ T T T e AT Vs Rubber pad 1
9 |61111-1126-0200 75125-2 (1) A RT Z £ Fuel tank front cushion 2
10(61112-1126-0200 78125-2( | ) smFERENE Fuel tank rear cushion 1
11
12
13
14
15
16
17
18
19




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

NO PART CODE DESCRIPTION QTY|USD
1 168110-1126-1600 BT AR BE AT B4 Bumper component 1
2 |68100-1126-100065 75125-2" (1) fRBS ALK (B ER ) Bumper assembly 1
R | 3 |BO009300080000X R SR 8 Spring washer 5 4
BUMPER [ 4 [B0009703080000K S4B 8 Washer 8 4
5 |B06170000800006 N IE RIS Nut m8 4
6 |B166740108006870C B M8 X 68 Bolt m8x68 1
7,|B168740108000270C 4 liizussoto, Bolt m8x72 1
4 tedtodfiado-" 1T '{%E&%ﬁﬁ'%%& Fixing bracket,bumper 1
9 [68105-1126-0000 7S125-2{R AL 3 Protective sleeve for bumper 1
10
11

=
N

=
w

N
N

=
[é)]

=
(e}

=
~

=
[ee]

=
©

N
o




i)
SERCURE

ONE-STOP PARTS SOLUTION
SRE0OH0EE
e
NO PART CODE DESCRIPTION QTY|USD

1 |32430-1126-31000G 75125-2 (H04) 72 J& IS AR GBIk 2 )| Left rear pedal 1

i 2 |32440-1126-31000G 75125-2 (H04) A5 J& BRI AR GBI 2k 23 ¢ )| Right rear pedal 1

EIGERRRIER 3 |B061770108000060C 2 REMS Nut m8 8
4 |B166740108002070C BZHEMS X 20 Bolt m8x20 8
5 |42115-1126-29000G 75125-2 (HO4) (IR B % B2 (7. 4% 4%)| connecting pipe,side pedal 1
6 191301-0120-29020C R G 12X 29X 2 Washer ¢ 12x ¢ 29x2 2
7,18168740108004070C 4 liizussedn, Bolt M8x40 2
4 1221585250000~ 1! luu'fs'l‘zﬁsﬂkfo!l)j(ﬁ%ﬁ%ﬂﬁzg Bubber bush,side frame,big carrier 2
9 |B0009601080000K0OC 448 Washer 8 2
10|3243H-1126-0000 75125-2 (H04) 77 )= BB AR I AR (P IR) Left rear footpeg pedal 1
11|3244N-1126-0000 75125-2 (H04) 7 )= BV AR I AR (P IR) Right rear footpeg pedal 1
12
13
14
15
16
17
18
19

20




